660 RALLYE 2002 <2002><EU><979929>

Pos Part Number Description Additional Text Quantity
1 58311040000 REAR LIGHT CPL. CEV 358 '93 1.00
2 58311041000 LENS '93 1.00
3 58414042000 BULB 12V 21/5W (BAY15S)REINFO. 1.00
4 58011039000 SPACER BUSHING 6,5 X8 X7 2.00
5 31008060000 rubber grommet D=8mm open 2.00
6 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00
7 0985060003 Self lock. nut DIN985-M6-A2 2.00
10 58308013051 NUMBER PLATE CARRIER EGS '93 1.00
15 0985050003 Self locking nut DIN 985 M5 2.00
16 0125050003 WASHER DIN0125-A 5,3 2.00
17 58412080050 BRACKET FOR REFLECTOR 1.00
18 58412080000 REFLECTOR RED EU+AUS 1.00
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20 40006006000 WASHER 6MM 2.00
21 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
23 58514033000 FLASHER SUPPORT RALLYE L/S 01 1.00
24 58514034000 FLASHER SUPPORT RALLYE R/S 01 1.00
25 5841402500030 FLASHER CPL.FRONT L/S REAR R/S BLACK 2.00
26 5841402600030 FLASHER CPL.FRONT R/S REAR L/S BLACK 2.00
27 58414028000 FLASHER LENS L/S & R/S '98 ORANGE 4.00
28 44111015100 BULB 12V 10W (BA15S) 4.00
29 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 4.00
30 0797100003 LOCK WASHER DIN6797-J10,5 ZI 4.00
31 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 4.00
35 50311080100 FLAS.WIRINGHARN. FRONT 125-380 1.00
36 50311081000 FLAS.WIRINGHARN. REAR 125-380 1.00
37 44611207200 FLASHER UNIT 97 1.00
38 58211031100 BRACKET FOR FLASHER RELAY 1.00
39 49111425000 BULB 12V 1,2W (W2X4,6D) 1.00
40 50311029000 FLASHER SWITCH CEV '98 1.00
41 13011070060 ADAPTER FOR FLASHER SWITCH '98 1.00
42 0934040003 HEXAGON NUT DIN0934-M 4 2.00
43 0084040223 CYL.HEAD SCREW DIN0084-M 4X22A 2.00
44 0985040163 FLAT HEAD SCREW DIN7985-M 4X16 2.00
45 58011024300 FLASHER INDICAT.LIGHT GREEN'98 EXC EU+AUS 1.00
50 58412040100 Rear view mirror, left/right 2.00
51 58012040150 Clamp for mirror 1.00
52 59002044000 CLAMP MIRROR WITH PIN 1.00
55 58556001050 AIR FILTER RESTRICTOR 1.00
56 58505071350 HOLE RESTRICTOR RALLYE 2002 2.00




